)" thermaltake

Y27/
W42
\ 2

7
}/

G6 DIRECT DRIVE

RACING WHEEL WITH PEDALS BUNDLE

| 6nm | 166t | 13inen | Quick | Hall |£I;ge|§$
Peak Torque Resolufion D-Shaped Design 'Sehnsor Adjustment

fechnology

Assembly & User Manual
A T
AL ME UL RA



G6 Direct Driver Racing Wheel with Pedals Bundle
Assembly&User Manual

® Product Introduction

The G6 Direct Drive Racing Wheel is designed for the PC platform, providing an
authentic racing experience. Equipped with powerful direct drive force feedback
technology, it enhances immersion in gameplay. Combined with a three-pedal set and
optional gear shifter support, it is suitable for various racing games.

® Product Features

« Direct Drive Force Feedback: 6Nm servo motor delivers a realistic driving feel.

» PC Platform Support: Compatible with Windows 7/10/11.

 Multifunctional Buttons: 12 function buttons + 2 thumb rotary knobs + 5-way joystick.

* Interchangeable Steering Wheel Rims: Quick-release design supports multiple rim
options.

« Hall Effect Sensor Paddle Shifters: High sensitivity and long lifespan.

» Metal Three-Pedal Set: Includes clutch, brake, and accelerator pedals.

m Package Contents

ltem Component Specification Pcs
1 G6 Direct Drive Base 1
2 G6 Steering Wheel 1
3 G6 Footrest 1
4 G6 Accelerator Pedal 1
5 G6 Brake Pedal 1
6 G6 Clutch Pedal 1
7 Desk Clamp (for Base) 1
8 Wall Power Adapter (24V/3A) 1
9 US Plug Adapter 1
10 UK Plug Adapter 1
11 EU Plug Adapter 1
12 AU Plug Adapter 1
13 Edge Protector 12.5 mm (for Paddle) 1

ltem Data Cable Pack Pcs
1 USB Type A to C Data Cable (1.8M) 1
2 6P4C Pedal Data Cable (9cm) 2
3 USB Type B to C Data Cable (1.8M) 1




Base Screw Pack (Green Label)

M6*12mm Screws (for Base Mounting) x6

M5*8mm Screws (for Desk Clamp) x10

4*25*65mm Hex Wrench (for Desk Clamp) x1

Pedal Screw Pack (Blue Label)

M4*10mm Screws (for Footrest) x12

©
l{«m«(@

/.

2.5*20*83mm Hex Wrench (for Footrest) x1

M6*15mm Screws (Lock the Frame) x5

5*30*80mm Hex Wrench (Lock the Frame) x1

M8*15mm Screws (Lock the Frame) x3

©

@) M8*6.4mm Nut (Lock the Frame) x3

% M6, M8 Nut Wrench (Lock the Frame) x1

Cable Clip (for Pedal Cable) x2

Backup Pack (Black Label)

Silencers (for Paddle Shifters) x4

M2*51*17mm Hex Wrench (for Paddle Shifters) x1

M6*50mm Screws x2

—\ L

®

|

M6*3.6mm Nut x5




® Base Interface Overview

. Shifter Port (SHIFTER)

. PC/Console Port (PC / CONSOLE)
. Pedal Port (PEDAL)

. Reserved Extra Port (EXTRA)

. Emergency Stop Port (E-STOP)

. Controller Port (CONTROLLER)

. Power Switch (POWER)

. Power Input (DC IN)

o NOoO g WON -

——110.

® |nstallation Guide

1. Fix the base to the bracket through the 2-4 screw holes on the bottom of the base.
2. Insert the Type-A to C end of USB cable into PC and corresponding ports on the
rear of the base.

PC Port




3. Insert the Type-B to C end of USB cable into pedal and corresponding ports on the
rear of the base.

Base Port

Pedal Port

4. Finally plug in the power cable and short press the power button to power on the
base.

Power Switch

DC IN Port

5. Navigate to Thermaltake (www.thermaltake.com) and download the latest version
of the Thermaltake Racing Control Software. Install it and start your racing journey!

m Desk Clamp Installation Guide

1. Install the upper part of the clamp onto the base.




2. Attach the lower part of the clamp.

M5*8mm Screws

@ —p

3. Combine the upper and lower clamp components.

A oS
@ M5*8PM Screws

4. Tighten the knob securely to fix it onto the desk.




® Quick Release Instructions

1. Align the 10 steel balls on the steering wheel with the 10 grooves on the wheelbase.

2. Press the wheel into the wheelbase, keeping the guide line with each other.

3. The quick release will automatically snap into place, locking the wheel to the base.
If the quick release does not lock, try rotating the panel on the base to its default
position, and try again until it locks correctly.

Guide Line

4. To remove the wheel from the base, simply use two hands to pull back on the outer
ring (black color) and pull the wheel out at the same time.

5. Navigate to Thermaltake (www.thermaltake.com) and download the latest version
of the Thermaltake Racing Control Software. Install it and start your racing journey!



® Pedal Installation Process

1. Arrange the clutch (L), brake (M), and throttle (R) pedals from left to right. Install the
pedals onto the included footrest using the mounting holes, adjust the appropriate
spacing between the pedals, and secure them using the corresponding screws.

M4*10mm Screws

NOTE: Use either the pre-installed 12.5 mm edge protectors when using the
pedals on a floor as shown below.




2. Take the RJ11 6P4C connector cable and connect the THROTTLE port on the
brake pedal to the THROTTLE port on the throttle pedal.

3. Take the RJ11 6P4C connector cable and connect the CLUTCH port on the brake
pedal to the CLUTCH port on the clutch pedal.

—

4. Finally, Insert the Type-B to C end of USB cable into pedal and corresponding ports
on the rear of the base.

Pedal Port

5. Navigate to Thermaltake (www.thermaltake.com) and download the latest version
of the Thermaltake Racing Control Software. Install it and start your racing journey!



® Troubleshooting

1. If the indicator light on the steering wheel does not turn on after it is installed onto
the base, please remove and reinstall it. Also check whether the base's power is
properly connected and turned on, or check if the USB cable connected to the PC is
securely plugged in. Indicator Light

D

2. If the steering wheel is unresponsive and the computer screen is frozen, it may
have crashed. Please restart your computer.

3. If the steering wheel or pedals become unresponsive during gameplay, please exit
the game, unplug and replug the USB cable on the base, and then re-enter the
game.

4. If the joystick or shift paddles on the steering wheel are not working or behave
abnormally, please enter calibration mode to configure them.

Calibration Steps :
a. Press and hold the A + VIEW buttons for 3 seconds to enter calibration mode
(the wheel indicator lights will start flashing alternately left and right).

Indicator Light (First turn on the white light,
p» and after ten seconds it changes to red).

5. When installing the base and pedal set into the Thermaltake racing simulator
cockpit, please visit (https://www.youtube.com/@Thermaltakereview) to view the
latest assembly video.



® \Warnings

Power Safety Warnings:

» Use appropriate force when connecting, installing, or removing the product; do not
twist or pull cables.

* Do not spill any liquid on the product or its ports.

» Keep the product in a dry place; do not expose it to fire, humidity, high temperatures,
or oil fumes.

» Use only the power adapter provided with the base; do not use any other power
cables.

* Do not use the product if cables or ports are damaged, cracked, or broken.

* Ensure the power cable is correctly inserted into the power adapter and securely
connected to the base.

* Do not attempt to disassemble, modify, or repair the product yourself. Repairs must
be performed by the manufacturer, authorized representatives, or qualified
technicians.

» Use only manufacturer-specified accessories and attachments.

« If the product emits unusual sounds, heat, or odors, stop use immediately, unplug
the power cable, and disconnect other connections.

« If the product will not be used for an extended period, unplug it from the power outlet.

Force Feedback and Repetitive Motion Warning:

« Avoid prolonged gaming sessions.

» Take a 10 to 15-minute break after every hour of use.

« If you experience fatigue, pain, or discomfort in your hands, wrists, arms, legs, or
feet, stop playing and rest for several hours before resuming.

« If symptoms persist after resuming, stop playing and consult a doctor.

» Keep the product out of reach of children.

» Ensure the racing wheel base and steering wheel are properly secured as instructed.

» Maintain a correct hand position on the wheel during gameplay.

Always keep Absolutely Absolutely
forbidden forbidden



* Do not place hands or fingers under or near the pedals during use.

* Do not put hands or arms through the steering wheel openings during calibration or
gameplay.

* This product is intended for users aged 16 and older.

Base Ventilation Warning: To ensure optimal ventilation:

= Do not block any ventilation holes on the base.

» Maintain at least 10 cm of space between the base and any walls.

» Do not place the base in an enclosed space.

* Do not cover the base.

 Avoid dust accumulation in the ventilation holes.

Base Temperature Warning:

« If the motor temperature exceeds 60°C due to ventilation, environment, or usage
factors, the base will automatically reduce power output.

« If the motor temperature exceeds 70°C, the base will shut down automatically.

» Do not touch any part of the motor if the base reduces power output or shuts down
due to high temperature.



GoEEEBBRHRAT-HPR

= EmEN

G6EEAABERPC PR  RHUEBNESENER. LARIEEIER
B, BREEFAT SR, BEZWERET/MEEHER  BEXERREH.

" EmSE

cEEHEEHEM  6Nm AREHK  BEHEEEHA,
+XEPC¥A : BA Windows 7/10/11,

c ZIEEIRGE  12BENRLIRE + 2B + 1ER &R,
CAEBRAEEES  KARRKFRE , XBESREE.
CEFRERERS  BESES O E0E

cSB=RiR : BEBEE. K=, HM,

i

[ Shaw. LS 2
G6 EERE &
G6 7 6%
G6 K E24R
G6 J# P B
G6 B IR
G6 B & 28 1R
KEKZE (EER)
wERERER (24V/3A)
EREER
RREIEE
R SR
R AR B B
12.5 mm @GR EE (BRA)

BEENEe 2

USB Type A to C BB #& (1.8M)
AR BB &.6P4C (9cm)

USB Type B to C BE#& (1.8M)

pic]
m

XN [WIN|[—

©

-
o

RN
-

-
N

EEN) PEEN) IR UEN) EN) RN JEEN) UEN) JUEN) JEN) JUEN) JEE) NEN

N
w

pic]
m

I

N

N

w
N IO SN




EER4GE (ROER)

M6*12mm 244 (EEEE ) x6

M5*8mm 244 (32 B ) x10

4*25*65mm WAAIRF (BHREM) x1

BIRRA4E (ESRE)

©
l{«m«(@

/.

M4*10mm 244 (SHRE4ARA) x12
2.5*20*83mm WARARF (FHKEMRA) x1
M6*15mm $R# (SHEIEZRA) x5
5*30*80mm AAAIRF HEEHRA) x1
M8*15mm 2% (SHEBIEZRA) x3
M8*6.4mm 218 (SHEIEZL M) x3

M6, M8 Nut $R#EHRF (SHEIEZRMA) x1

B (BRERA) x2

RAS (RERE)

HER (BAEER) x4
M2*51*17mm AASARF (FEE S A) x1
M6*50mm $2 %4 x2

M6*3.6mm 218 x5




. BEfEE3420 (SHIFTER)

. BH§END (PC/ CONSOLE)

. B#E D (PEDAL)
.HeEEg#EO (EXTRA)

. BESF1EEEN (E-STOP)

. #4881 0 (CONTROLLER)
. EJREIEI (POWER)

. EJR#ED (DCIN)

0 NOoO g WON -

1 jﬂ

" EEZEHRE

1 BERBRES2~4 BAREAABEERERIIRE,
2. A USB Type A to C Eigigir@EZEIPC L,




3. A USB Type C to B BB &R EZ BBk L,

5. 1 Thermaltake B#8 (www.thermaltake.com) T # & # kR A # Thermaltake Racing
Control BB 2% , AN A AREHN BE 2k,

" RERAZRKHRE
1 EBEEEN 4 BR4TLERRE LEH,

M6*12mm 124 g ;



2. EBRATH¥E 4 BEAABEERERA L,

3. ETRESE

o)

o

A oS
@ M5*8mm 1244

4 REEREREREERKRE L.




= S BIRFREHE
1. 4875 10 B AR 5 B 5R | 10FR 80 SRV 1 B FEE B IR AF A SRRV 1018 L 48

2 ARKIETRECHE  BEETEETRE.

S.RIFNEBRAMHE  ERHE  TEABNEHEEIMTEBRE,

5. /A Thermaltake B #8 (www.thermaltake.com) T E & # MR Z4<# Thermaltake Racing
Control BXE8Ir 25 , AN AIBRKEMN BEE Z Ik,



= PR RHE

1. EER(L). REWM), WPIR) BREEZAHS , BUHAKER , BEBENERE
PR ERfE A PRV R A IR EHE

M4*10mm 2% || ®

AR MRBRAMAR EERERE  BARE 125 mm BERER , ITERT.




2. Bl RJ11 6PAC KB BREM SR EREREN THROTTLE A2 MK THROTTLE
}IJO

5. A Thermaltake B #8 (www.thermaltake.com) T & & HRAH Thermaltake Racing
Control BXE8I 25 , AN AIFRUEN BE Z ik,



= SEEPERR

1.

EFOBZEINEEL  BEEREFTSRENTENRZE X, UREEEERR
BEERFERKES  IREEEIIPCLHN USB RREAEER,

S

CERMBRRE, SMEBETE  TERENEE  BENRDEK.

CEREBREREERTRERAER , FARNERYBHAREE LY USB R

BIEANER.

CEAER ENERERERFBEDRREER | FEARERAMRE,
REGTR
a. BRREZEA+VIEWE ¥  EARK (BEEESALAXENYS).

FRLALIE)

REEER

5 EEEHEKIRAE N Thermaltake BEEERE | 52

https://www.youtube.com/@Thermaltakereview #85&E & R HTHVAH LS



Hi

B =an
BERZE2ES .
cEE, TENBRAIERK  BEREER)  B2HHFNASENE.

x
cEAREMREBRIERIETE L.
CERAEMERERE  FOXERAXPURZERER. 58, HESRE
To
FEABEERHNERS I 2EAKRE ZINEMERR.
CHEESHEMEERER. BRAKE  F2EA,
BREFFREERBASREERGME , A ERERIEEEENNE.
CEVBTOF. RERBE, FAEELXEHRED,. ARERRIEREMAS
E1T,
cAREERAREEEENNE RGN
MRAERHREMEFZES,. BAIREK , BUNFELER  $ERERERE
B rREIEHFAEMES.,

CERBBTEALER  FERREHRERSE BERFBEEMSEAVNRREHIE A&
AR ERKREFRR.
NEEMEEDETREREST , ARARERI , FE2EEARE
-BEEHBEMBR.

ERAFERE—PMEHREKE10E 15 5.

CMRBEF B, FE. BRINWLREMRBZ AR, SF LB RS LE N
B, Rk BENRBRES.

CEHNRREBEEZER NRERIEBREFE  FELEBXEARLE.
CERIEREEBTEMN®S,
CHEREEIOEREENARZRAFMORATHEE,

CBFFE . EEABEY  EERGESEFESIOEERERVE K MAEESR

WRRE



ERBBET YO FRFRERERRTAREERRNETMLE.
EREMERBRY  PIBFRFESESEEMNMAD,
*AEMRAEHER 16 BRULWERERE,

EEERHRAES
BAKEEZEELINEMERA. RTERREER , FRALESHIUTEE .
CEERTAREZESRE10cm BB,

CHEOBEEBREMKREEH.

CEOEEERE,

cEEEMEEBRRALPHERE,

EEBEES

CHBEER. BE. CASEARERNEEEAEES (60CHUL ) B EEFEKE
El2id oo

CHBEER. BRE. CASEZEINEEEAEES (7T0CHUL ) B EEFEKE
BEE,
CHAEBSERERRERMAL DRI ER BB B EN MM,



)" thermaltake

www.thermaltake.com



